
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

 City of San José 
 
 San José/Santa Clara Water Pollution  
 Control Plant Master Plan 
 
 TASK NO. 5 
 PROJECT MEMORANDUM NO. 11 
 FUTURE SUPPORT FACILITIES 
  
 FINAL DRAFT 
 August 2011 
 

               



FINAL DRAFT – August 22, 2011 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

CITY OF SAN JOSÉ 
 

SAN JOSÉ/SANTA CLARA WATER POLLUTION  
CONTROL PLANT MASTER PLAN 

 
TASK NO. 5 

PROJECT MEMORANDUM NO. 11 
FUTURE SUPPORT FACILITIES 

 
TABLE OF CONTENTS 

 
Page No. 

1.0  INTRODUCTION/SUMMARY ..................................................................................... 1 
1.1  Introduction .................................................................................................... 1 
1.2  Summary ....................................................................................................... 1 

2.0  BACKGROUND .......................................................................................................... 2 

3.0  SUPPORT BUILDINGS .............................................................................................. 3 
3.1  Existing Facilities ........................................................................................... 3 
3.2  Major Considerations ..................................................................................... 5 
3.3  Centralized vs. Decentralized Staff Distribution ............................................. 5 
3.4  Space Allocations .......................................................................................... 7 

4.0  STAFFING REQUIREMENTS .................................................................................... 8 

5.0  PLANNING LEVEL COST ESTIMATE ....................................................................... 8 

6.0  TRAFFIC ACCESS AND ROUTING ........................................................................ 10 
6.1  Current Layout ............................................................................................. 10 
6.2  Major Considerations ................................................................................... 10 
6.3  Current and Planned Layout ........................................................................ 12 
6.4  Alternative Layout Scenario ......................................................................... 12 

7.0  INFLUENT AND INTER-PROCESS PIPELINES ..................................................... 15 
7.1  Existing Pipelines......................................................................................... 15 
7.2  Major Considerations ................................................................................... 17 
7.3  Simplified Inlet Configuration ....................................................................... 17 
7.4  Inter-Process Pipeline Corridors .................................................................. 18 

8.0  STORMWATER HANDLING .................................................................................... 22 
8.1  Existing Facilities ......................................................................................... 22 
8.2  Major Considerations ................................................................................... 25 
8.3  Future Facilities ........................................................................................... 25 

9.0  PLANT ELECTRICAL DISTRIBUTION SYSTEM ..................................................... 25 

 
 
  



FINAL DRAFT – August 22, 2011 ii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

LIST OF APPENDICES 
 
A - Existing Support Facilities 
B - Large Agency Survey Results 
C - Large Agency Survey Responses 
D – Cost Estimate for Increases in Support Facilities Area 
E – Facility Operations and Maintenance Staffing Interoffice Memorandum  

 
 

LIST OF TABLES 
 
Table 1  Summary of Major Support Buildings Floor Area ............................................. 3 
Table 2  Summary of Large Agency Survey – Centralized vs Decentralized ................. 6 
Table 3  Summary of Large Agency Survey – Space Allocation.................................... 7 
Table 4  Summary of Utili-dor Layout .......................................................................... 21 
Table 5  Summary of Planning Level Electrical Demands ........................................... 27 
 

LIST OF FIGURES 
 
Figure 1  Existing Support Buildings ............................................................................... 4 
Figure 2  Current Non-City Vehicle Traffic Access/Routing .......................................... 11 
Figure 3  Current and Planned Non-City Vehicle Traffic Access/Routing ..................... 13 
Figure 4  Alternative Layout Scenario ........................................................................... 14 
Figure 5  Existing Influent Pipelines .............................................................................. 16 
Figure 6  Future Influent Pipelines ................................................................................ 19 
Figure 7  Proposed Utili-dor Alignment ......................................................................... 20 
Figure 8  Future Process Areas .................................................................................... 23 
Figure 9  Existing Stormwater Drainage Plan ............................................................... 24 
Figure 10  Future Stormwater Drainage Plan ................................................................. 26 
Figure 11  Electrical Load Distribution Plan .................................................................... 28 



FINAL DRAFT – August 22, 2011 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

PLANT MASTER PLAN 

GLOSSARY OF ACRONYMS AND TERMS 

 

AB Assembly Bill 

AC Acre 

ACH Air Changes per Hour 

AD Air Drying 

ADAF 
Average Day Annual Flow (Average daily flow or loading for an annual 
period) 

ADC Alternative Daily Cover 

ADMMF Average Day Maximum Month Flow (Peak month for each year) 

ADMML Average Day Maximum Month Load 

ADWF 
Average Dry Weather Flow (Average of daily influent flow occurring between 
May - October) 

ADWIF 
Average Dry Weather Influent Flow (Average of five consecutive weekday 
flows occurring between June - October) 

ADWL Average Dry Weather Load 

AES Advanced Energy Storage 

ANSI American National Standards Institute 

ARWTF Advanced Recycled Water Treatment Facility 

BAAQMD Bay Area Air Quality Management District 

BAB2E Bay Area Biosolids to Energy 

BACWA Bay Area Clean Water Association 

BAF Biological Aerated Filter 

BC Brown and Caldwell 

BCDC Bay Conservation and Development Commission 

BNR Biological Nutrient Removal 

BNR1 Formerly Secondary Facilities 

BNR2 Formerly Nitrification Facilities 

BOD Biochemical Oxygen Demand 

BTUs British Thermal Units 

CAG Community Advisory Group 



FINAL DRAFT – August 22, 2011 ii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

CAL OSHA California Occupational Safety and Health Administration 

CAMBI Vendor name for a pre-processing technology 

CARB California Air Resources Board 

CCB Chlorine Contact Basin 

CEC California Energy Commission 

CECs Contaminants of Emerging Concern 

CEPT Chemically Enhanced Primary Treatment 

CEQA California Environmental Quality Act 

CFM Cubic feet per minute 

CH4 Methane 

CH3SH Methyl mercaptan 

CIP Capital Improvement Program 

City City of San José 

CL Covered Lagoons 

CO Catalytic Oxidation 

CO2 Carbon Dioxide 

CO2E Carbon Dioxide Emissions 

CSI California Solar Incentive 

DAFT Dissolved Air Flotation Thickener 

DO Dissolved Oxygen 

DG Digester Gas 

DPH Department of Public Health 

D/T Dilutions to threshold 

EBOS Emergency Basin Overflow Structure 

EDCs Endocrine Disrupting Compounds 

EEC Environmental Engineering and Contracting, Inc. 

e.g. For example 

EIR Environmental Impact Report 

ELAC Engineering, Legal, and Administrative Costs 



FINAL DRAFT – August 22, 2011 iii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

EPA United States Environmental Protection Agency 

EQ Equalization 

ESB Environmental Services Building 

ESD Environmental Services Department 

etc etcetera 

Fe2O3 Ferric Oxide 

Fe2S3 Ferric Sulfide 

FIPS Filter Influent Pump Station 

FOG Fats, Oils, and Grease 

fps foot per second 

FRP Fiberglass Reinforced Plastic 

FWS Food Waste Separation 

GC/SCD Gas Chromatograph/Sulfur Chemiluminescence Detector 

GHG Greenhouse Gas Emissions 

gpd/ft2 Gallons per Day per Square Foot 

GWP Global Warming Potential 

H2S Hydrogen Sulfide 

H2SO4 Sulfuric Acid 

HOCl Hypochlorous Acid 

HP Harvest Power 

HRT Hydraulic Residence Time 

HVAC Heating Ventilation and Air Conditioning 

HW Headworks 

IMLR Internal Mixed Liquor Return 

IWA International Water Association 

ISCST3 Industrial Source Complex Short-Term 3 

ITC Investment Tax Credit 

JEPA Joint Exercise of Power Authority 

L Liter 



FINAL DRAFT – August 22, 2011 iv 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

LFG Landfill Gas 

LHV Lower Heating Valve 

MAD Mesophilic Anaerobic Digestion 

MBR Membrane Bioreactor 

MD Mechanical Dewatering 

MG Million Gallons 

mgd Million Gallons per Day 

mg/L Milligrams per Liter 

MLE Modified Ludzack - Ettinger 

MLSS Mixed Liquor Suspended Solids 

MM Million 

MOP Manual of Practice 

MSW Municipal Solid Waste 

MW Mega Watt 

NAS Nitrifying Activated Sludge 

NBB Nitrification Blower Building 

NFPA National Fire Protection Association 

NG Natural Gas 

NH3 Ammonia 

N2O Nitrous Oxide 

NPDES National Pollutant Discharge Elimination System 

O&M Operations and Maintenance 

ORP Oxidation-Reduction Potential 

OUR Oxygen Uptake Rate 

PE Primary Effluent 

PG&E Pacific Gas and Electric 

PEPS Primary Effluent Pump Station 

PHWWF Peak Hour Wet Weather Flow (Peak hour flow resulting from a rainfall event) 

PM Project Memorandum 



FINAL DRAFT – August 22, 2011 v 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

PMP Plant Master Plan 

PPA Power Purchase Agreement 

ppbv Parts per billion by volume 

PPCD Pounds per capita per day 

ppmv Parts per million by volume 

PPP Public Private Partnerships 

PS Primary Sludge 

PV Photovoltaic 

QA/QC Quality Assurance/Quality Control  

RAS Return Activated Sludge 

RO Reverse Osmosis 

ROAP Regional Odor Assessment Program 

RPS Renewable Portfolio Standard 

RSM Residual Solids Management 

RSPS Raw Sewage Pump Station 

SBB Secondary Blower Building 

SBR Sequencing Batch Reactor 

SBWR South Bay Water Recycling 

SC Santa Clara 

SCAQMD South Coast Air Quality Management District 

SCR Selective Catalytic Reduction 

SJ San Jose 

sf Square Feet 

SGIP Self-Generation Incentive Program 

SOM Skidmore, Owings, and Merrill 

SOTE Standard Oxygen Transfer Efficiency 

SRT Solids Residence Time 

SS Suspended Solids 

SSPS Settled Sewage Pump Station 



FINAL DRAFT – August 22, 2011 vi 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

SVI Sludge Volume Index 

TAD Thermophilic Anaerobic Digestion 

TAG Technical Advisory Group 

TBL Triple Bottom Line 

TM Technical Memorandum 

TN 
Total Nitrogen (organic & inorganic forms which are ammonia, nitrates, 
nitrite) 

TSS Total Suspended Solids 

TWAS Thickened Waste Activated Sludge 

UV Ultraviolet 

VFDs Variable Frequency Drives 

VOC Volatile Organic Compound 

VSL Volatile Solids Loading 

WAS Waste Activated Sludge 

WEF Water Environment Federation 

WPCP Water Pollution Control Plant 

WWTP Wastewater Treatment Plant 

 



FINAL DRAFT – August 22, 2011 1 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

Project Memorandum No. 11 

FUTURE SUPPORT FACILITIES 

1.0 INTRODUCTION/SUMMARY 

1.1 Introduction 

The purpose of this project memorandum (PM) is to identify strategic considerations for the 
necessary support facility improvements for the San José/Santa Clara Water Pollution 
Control Plant (WPCP) based on the proposed process improvements recommended by the 
Plant Master Plan (PMP). For the purpose of the evaluation presented in this PM, the 
support facilities improvements have been defined into two major categories: (1) the 
support buildings, which include administration and engineering offices, operations, 
environmental support services, maintenance facilities, workshops, warehouses, and 
storage facilities, and (2) the support systems, which include an analysis of non-City vehicle 
traffic patterns into and around the plant, the major influent pipelines that convey raw 
sewage to the WPCP, site requirements for stormwater handling, and the electrical power 
distribution system which supplies the process facilities. 

1.2 Summary 

Proposed upgrades to the various site support facilities can be summarized as follows: 

 The new access road, which is currently planned to be upgraded to provide truck 
access for delivery of fats, oils and grease (FOG) to the digesters, would also serve 
as the main access point for receiving warehouse deliveries as well as for septic 
tank haulers. 

 Consideration should be given to constructing a new central receiving warehouse 
and laydown area along this new access road. 

 Consideration should be given to consolidating the administration and engineering 
offices at the Environmental Services Building (ESB) location. This would require 
that a new public access point be provided at this location. The existing 
Administration Building could be modified to provide for a consolidated training 
and/or public education facility. 

 As treatment facilities are decommissioned and demolished, e.g. Headworks No. 1 
and West Primaries, these sites could be utilized for additional warehousing and 
storage facilities. 

 Influent conveyance piping to the plant would be consolidated and routed through 
the emergency basin overflow structure (EBOS). 



FINAL DRAFT – August 22, 2011 2 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.11/7897AT5PM11.docx (T) 

 Stormwater facilities would be modified and expanded to accommodate the future 
site considerations associated with upgrades to the process treatment facilities. 

 The plant’s electrical distribution system would be expanded to accommodate future 
solids handling facilities to the north of the WPCP, as well as for possible future 
secondary treatment facilities to the east. 

The recommendations provided in this TM are at a planning level only, and should be 
evaluated further in a detailed Support Facilities Plan. 

2.0 BACKGROUND 

The PMP has identified the modifications to the liquids, biosolids, energy, and odor 
treatment facilities through the year 2040 (see PMs 5.1, 5.2, 5.3 and 5.5). These proposed 
changes to the process facilities will necessitate a review of the various major support 
functions for the WPCP. 

The WPCP currently houses a total staff of 298, who provide administrative, engineering, 
operations and maintenance functions and work out of a varied combination of support 
buildings scattered throughout the plant site. In addition there are 100 support staff that are 
located in an off-site location. The on-site support buildings are varied in age and certain 
facilities will need to be either refurbished or replaced over the 30-year PMP. In addition, 